=~
[o¥]

>

NN gl\g;%

GT-3510MX

NO. | DESCRIPTION NO. DESCRIPTION

1 INDUCTOR 44 TAPPING SCREW ST4.2X16
2 SCREW M4X12 45 TAPPING SCREW ST4.8X60
3 SPRING WASHER 4 46 COUNTERWEIGHT BOX

4 PLAIN WASHER 4 X8 X0.5 47 PLAIN WASHER 4 X20 X1

5 SCREW ST4.8X55 48 TAPPING SCREW ST4.2X16
6 MOTOR REAR COVER 49 CORD ANCHORAGE

7 CARBON BRUSH 50 COVER OF WHEEL

8 BRUSH HOLDES 51 WHEEL

9 BRUSH BOX 52 NUT M8

10 | BEARING 627 53 BASE

11 | STATOR 54 HEIGHT LIMITER

12 | WIND FENDER 55 PLAIN WASHER 4 X20 X1

13 | ROTOR 56 SCREW ST4.2X16

14 | BEARING 629 57 COUNTERWEIGHT BOX

15 | NUT M6 58 COUNTERWEIGHT PRESSURE BOARD
16 | MOTOR BASE 59 TAPPING SCREW ST4.2X16
17 | PLAIN WASHER 6 X12 X1 60 TAPPING SCREW ST4.2X16
18 | BOLT M6 X 40 61 BOTTOM PUSH BAR

19 | BUSH 8 X12X10 62 NIP FOR CABLE

20 | CIRCLIP FOR SHAFT 63 STOPPER

21 | BIG GEAR 64 BOLT M8 X 45

22 | TAPPING SCREW ST4.2X10 65 PUSH BAR KNOB

23 | PLAIN WASHER 4 X12 X1 66 CABLE HOOK

24 | BEARING 6002 67 TOP PUSH BAR

25 | COVER OF BEARING 68 SWITCH BOX

26 | SCREW ST4.2X16 68.1 SWITCH BUTTON

27 | WOODRUFF KEY 4 X5 X13 68.2 SPRING

28 | BLADE FIXER 68.3 SWITCH BOX RIGHT COVER
29 | BLADE 68.4 TURN WHEEL

30 | BLADEBOLT 68.5 SPRING

31 | SPANNER 68.6 HANDLEBAR

32 | BOTTOM GRASS BOX 68.7 CAPACITOR

33 | TAPPING SCREW ST4.2X16 68.8 SWITCH

34 | pPATCH 68.9 OVER LOADING PROTECTOR
35 | TOP GRASS BOX 68.10 SWITCH BOX DOWN AND LEFT ENCLOSURE
36 | TURNING AXLE 68.11 TAPPING SCREW ST4.2X16
37 | TORQUE SPRING 68.12 SWITCH BOX LEFT ENCLOSURE
38 | LABEL 68.13 POWER CORD AND PLUG
39 | BACK GUARD 68.14 CABLE

40 | PLAIN WASHER 4 X20 X1 68.15 CORD GUARD

41 | UNIDIRECTIONAL TAPPING SCREW ST4.2X16 | 68.16 CORD PRESSURE BOARD
42| WARNING LABEL 68.17 WASHER

43 | COVER

BM20111201





